I<Uboka,  GR2704A

APPLICATION: GR2700, GR2700A & GR2700B Fun Connect Hitch.

INSTALLATION

Assembling the UHMW Guides (Figure 1)

1. Attach the four UHMW guides (item 1) to the
front hitch (item 2) with eight 1/4"NC x 1" Ig.
hex. bolts (item 3) and stover nuts 1/4"NC
(item 4).

IMPORTANT: Make sure the 1/4"NC x 1" Ig.

hex. bolts (item 3) are installed as shown on
figure.

Figure 1

GR2704A-A 1/8 ] PART NUMBER 77700-04384
REV112-19



Kubota.

INSTRUCTION SHEET

" DRIVE KIT

Assembling the Engagement Mechanism (Fig. 2-3-4-5)

1. Figure 2: Insert the 1" Ig shoulder bushings
(item 1) inside the engagement lever tubes
(tem 3) and install the plastic handle
(item 2).

2. Figure 2: Insert the connection support
(item 4) between the two UHMW guides
(item 5) of the front hitch, positioning the
serrated part in the direction of the arrow
with the cable down (fig.2a, item 1). Then
place the engagement lever (item 3) on the
outside of the two UHMW guides.

Figure 2

3. Figure 2: Attach the front section of the

connection support (item 4) with two 3/8"NC x
2 1/4" Ig hex. bolts (item 6), spacers (item 7),
5/8" lg shoulder bushings (item 8), 1/2" x
111/32" lg bushings (item 9), 10mm flat
washers (item 10), 3/8" lockwashers (item 11)
and 3/8"NC hex nuts (item 12).

. Figure 2: Attach the rear section of the

connection support (item 4) with two 3/8"NC x
2 1/4" Ig hex bolts (item 6), spacers (item 7),
1/2" x 1 11/32" Ig bushings (item 9), 10mm flat
washers (item 10), 3/8" lockwashers (item 11)
and 3/8"NC hex nuts (item 12).

Figure 2a

GR2704A-A
REv1 12-19

2/8

PART NUMBER 77700-04384



INSTRUCTION SHEET

5.

Figure 3: Attach the engagement lever
(item 1) to the hitch with two 3/8"NC x
1 3/4" Ig allen socket head capscrews
(item 2), 1/2" x 11/8" Ig bushings
(item 3), 10mm flat washers (item 4),
3/8" lockwashers (item 5) and 3/8"NC
hex nuts (item 6).

. Figure 3: Move the engagement lever

(item 1) completely backward.

Figure 3: Put grip pliers (fig.3a, item 3)
on the 5 1/2" Ig. spring (item 7) as
illustrated in the figure 3a.

NOTE: Do not put excessive pressure

8.

on the spring.

Figure 3a: Put the 9/16" X 12 5/8" "T"
pin (item 1) of the hitch, in the hole in
the subframe (item 2). While facing the
front of the subframe, pull the pin and
pry with the grip pliers (item 3) to install
the 5 1/2" Ig. spring in the groove of
the subframe pin (item 4). Repeat this
procedure on the other hitch side with
the other spring.

igure 3a

___ GR2704A

DRIVE KIT

Figure 3

GR2704A-A
REV1 12-19

3/8

PART NUMBER 77700-04384



IKybota,

INSTRUCTION SHEET

Driveline Installation (Fig. 4-5)

1.

Figure 4: Attach the female part of the
driveline (item 1A) to the male automatic
clutch shaft (item 2) with the 1/4" x 1/4" x 1"
Ig key (item 3), 1/4"NC x 2" Ig bolt (item 4)
and 1/4"NC stover nut (item 5). Apply
Loctite type adhesive on the 3/8"NC x 1/4"
lg. setscrew (item 6) and screw firmly in the
female driveline yoke (item 1A).

. Figure 4: Place a bearing (item 8) on each

side of the frame's rear plate (item 9) and
insert the output shaft (item 7) in both
bearings (item 8) and in the male driveline
yoke (item 1B).

. GR2704A

DRIVE KIT

. Figure 4: Secure the male driveline (item 1B)

to the output shaft (item 7) with a 1/4" x 1/4"
x 1" Ig key (item 13), 1/4"NC x 2" Ig (item 14)
bolt and 1/4"NC stover nut (item 15). Apply
Loctite type adhesive on the 3/8"NC x 1/4" Ig.
setscrew (item 16) and screw firmly in the
male driveline yoke (item 1B).

. Figure 5: Position the end of the splined

section of the output shaft (item 1) at 5 7/16"
from the frame's rear plate (item 2). Make
sure the output shaft is at 90° with the
frame's rear plate as shown on figure.

. Figure 4: Secure the bearings with two

3/8'NC x 2" Ig bolts (item 10), 3/8"
lockwashers (item 11) and 3/8"NC hex. nut
(item 12).

. Apply Loctite type adhesive on the four

1/4"NF setscrews (item 8A) and screw firmly
in the bearings (item 8).

Figure 4

Figure 5

GR2704A-A
REV1 12-19

4/8

PART NUMBER 77700-04384



INSTRUCTION SHEET

Installation of the Driveshaft Guard
(Fig.6)

Attach the driveshaft guard (item 1) to the
tractor hitch (item 2) with four 1/4"NC x 5/8" Ig.
hex. bolt (item 3), 1/4" (5/16" hole) flat washers

(item 4), 1/4" lockwashers (item 5) and 1/4"NC
hex. nuts (item 6).

A WARNING: To avoid serious injury:
Park the tractor on level ground, set to
neutral, apply parking brake, disengage
drive pulley, place all control levers to
neutral, shut off the engine, remove the
ignition key and make sure all parts in
rotation have stopped before installing the
driveline under the tractor.

A WARNING: To avoid serious injury:
This driveline turns up to 2600 r/min (RPM).
If the yokes are not connected correctly to
the output shaft and the tractor PTO, the
driveline can come off with enough force to
cause serious injuries or cause death.

A WARNING: To avoid serious injury:
Make sure that the quick connect yoke is
securely locked in place on the tractor PTO.
A "click” must be heard. If it's not attached
firmly, the driveline will come off the splined
shaft and spin out of control.

A WARNING: The driveline can be
damaged and could cause serious personal
injury if the quick hitch is not attached
properly.

_..GR2704A

DRIVE KIT

Installing the Driveline under the Tractor
(Fig.7)

After having attached the quick connect hitch to
the tractor, connect the driveline's longest yoke
(item 1) to the hitch's output shaft and the quick
connect yoke (item 2) to the tractor PTO.

Figure 7

GR2704A-A
REV1 12-19

PART NUMBER 77700-04384



nlb..lSTRUCTIO N S HEETV " A T L T e R T e O DRNiVEV KIT

-
D\ﬁ
,L\

|

PARTS

GR2704A-A 6/8 - PART NUMBER 77700-04384
REV1 12-19



Kubhnta, Grotoan

PARTS

REF. DESCRIPTION QTy PART # CODE
__ Driveline —female part _77700-03436 4700241
§ Enqaqement lever __77700- 0437? _b70386
. 1 1/8"Iq PTD - 77700- 04141W‘_ 670121
Bushlnc; 1f2"x1 11/32"1g PTD _77700-04142 670122
_Spacer2trous 77700-04139 670118
Drive shaftquard 77700-04143 670124
Bearing 1" _ 70060-02699 4300054
_Output shaft 1" X 8 1/16" Ig [ 77700-04149 4700245
‘ Dr:velme Q7E series, 36" Ig. clc - - 77700-03438 4700243
____10 B Drlvelme male part 807x7438" 1" 77700-03434 4700239
11 Flatwasher 10mm (10,5int) PTD _.70060-01942 1400019
12 Lockwasher3/8"PTD_ _75599-33013 1200004
13 Hex.nut3/8"NC PTD _.75599-31013 0900003
14 Hex. bolt 3/8" NC X 2 1/4" _75599-01345 0100043
15 Bushing 5/80D x 1" Ig with shoulder - 77700-04148 4300103
16 Hex.bolt 3/8'NC x 2", gr5PTD . 75599-01340 0100042
70060-01318

17 Plastic handle1/2" x 3" g _
7700-04140 670120

18 UHMW guide :
19 Allen socket head capscrew 3/8“NC X 1 3/4" a, black ~_77700-00596 0800040 }
20 Tension spring 0.9" dia. ext. X5 1/2"lg _77700-04383 2200039

/75599-01120 0100004

21 Hex.bolt /4'NCx1"gr5PTD
70060-02441 1100001

22 Stovernt 1/4"NC PTD _ -
23 Male automatic clutch shaft 1"  77700-04150 4700246
77700-04147 4300102

24 Bushing 5/80D x 5/8" Iq with shoulder :
25 Hex. bolt 1/4" NC x 5/8" gr.5 PTD ~ 75599-01112 0100002

26 Flat washer 1/4"(5/16" int.) PTD _ . 75599-32011 1400002
27 Lockwasher 1/4"PTD 75599-33011 1200002

75599-31011 0900001

75599-01140 0100010

28 Hex.nut1/4'NCPTD_
29 Hex. bolt 1/4"NC x 2" ar.5 PTD
_70060-00928 655379
77700-02236 0500030

30  Key 1/4"x1/4"x1" lg
31 Allen setscrew 3/8"NC x 1/4‘ qr 5 b!ack
77700-04138 670117
70001-00566 663916

32 Connection supportass.
 77700-04136 0100022

.33 -Bearing 1"int.
34 -Hex.bolt5/16" NCx 13/4"Ig. PTD _ ,
 75599-01230 0100021

35 - Hex. bolt 5/16" NC x 1 1/2"Ig. gr.5 PTD
36 - Lockwasher 5/16" PTD - 75599-33012 1200003
37 - Nylon insert locknut 5/16"NC_PTD  75599-31912 1000005
77700-04145 0800051

38 - Allen button head capscrew 1/4" NC x 3/8" Ig. gr.5_
77700-04178 2200030
. 70060-00940 654106

39 - Cable 3/32" x4 3."1 6" g
70060-02707 0500003

© o '-\ICDUT-I&OJI\}-L

{

ONNBR AN AR 2NN RN

—
o

INYINY NI FNENFNIENH TN

|

BN N SN N 13§ SR SN TR

40 Grease fiting 1/4" NF (incl. in 4300054)
Allen setscrew 1/4"NF x 1/4" gr.5 black
(incl. in 4300054)

42 Decal #703 "Danger” Clutch " 1 77700 03908 2500865
43 PTOSafetyDecai "HS STIKER METALTUBE" 1 77700-10942 2501085

GR2704A-A 718 ] PART NUMBER 77700-04384
REV1 12-19



Kiyhota,

REV1 12-19

INSTRUCTION SHEET DRIVE Krr
PARTS — DRIVELINE - 77700-03438
REF. DESCRIPTION QTE PART # CODE
1 Repair Kit For Yoke 1 70060-02515 4700094
2 Quick Connect Yoke Assy 1 70060-02513 4700092
3 Universal Joint Kit 2 70060-02335 4700066
4 Yoke & Shaft 1 77700-03439 4700244
5  Yoke For Shaﬁ With Splmes 1 70060-02337 4700068
6 Driveline 3 36" C/C 1 77700-03438 4700243
PARTS - DRIVELINE - 77700-03433
REF. DESCRIPTION Qry PART # CoODE
1 Yoke 1" dia. With keyway 2 70060-02348 4700072
2 Universal joint 2 70060-02335 4700066
.3 ____Yoke and female shaft 5 15/16" 1 77700-03437 4700242
.4 Yoke and male shaft 7 3/8" A 77700-03435 4700240
.5 Driveline — female part 1 77700-03436 4700241
6 Driveline — male part 1 77700-03434 4700239
GR2704A-A a/8 PART NUMBER 77700-04384



ASSEMBLY OF GR2704A KIT

190115

O
3
<

DESCRIPTION

PART #

HARDWARE BAG
Spacer 2 holes

77700-04139

~ Bushing g1/2" X 1 1/8"Ig

77700-04141

Bushing @1/2" X 1 11/32" Ig

77700-04142

Tension spring 80.9" ext. X 5 1/2"1g

77700-04383

Shoulder bushing 1/2" ID X 5/8" OD X 5/8"19

77700-04147

Shoulder bushing 1/2" ID X 5/8" OD X 1"lg

77700-04148

Key 1/4" X 1/4" X 1"lg

70060-00928

Plastic handle @1/2" X 3"Ig

70060-01318

Packing list

NUTS & BOLTS BAG

Hex. bolt 1/4"NC X 5/8", PTD

Hex. bolt 1/4"NC X 1", PTD

“Hex. bolt 1/4"NC X 2", PTD

Hex. bolt 3/8"NC X 2", PTD

Hex. bolt 3/8"NC X 2 1/4", PTD

Allen set screw 3/8"NC X 1/4" =i NS

77700-02236

_Allen socket head set screw 3/8"NC X 1 3/4"lg

77700-00596

Hex. nut 1/4"NC, PTD

Hex. nut 3/8"NC, PTD

Stover nut 1/4"NC, PTD

Lockwasher 1/4", PTD

Lockwasher 3/8", PTD

Flat washer 5/16", PTD

i
i

DRI I0RININIEAININIO A

___Flat waqher 10 5mm PTD

ASSEMBLE DE GR2704A

9]
pou
m

' DESCRIPTION

# PIECE

SAC QUINCAILLERIE
Cale d'espacement 2 trous

77700-04139

Coussinet g1/2" X 1 1/8"lg

77700-04141

Coussinet g1/2" X 1 11/32"lg

77700-04142

Ressort de tension 20.9" ext. X 5 1/2"lg

77700-04383

Coussinet a épaulement 1/2" ID X 5/8" OD X 5/8"lg

77700-041 47

Coussinet a épaulement 1/2" 1D X 5/3" OD X 1"lg

77700-04148

Cle 1/4" X 1/4" X 1"lg

70060-00928

Poignée de plastique 81/2" X 3"Ilg

70060-01318

Liste d'emballage

S SRR IR BRINGN

SAC BOULONNERIE

Boulon hex. 1/4"NC X 5/8", PQF

Boulon hex. 1/4"NC X 1", PQE

Boulon hex. 1/4"NC X 2", PQE

Boulon hex. 3/8"NC X 2" PQE

Boulon hex. 3/8"NC X21/4", PQE

77700-02236

Vis a téte cylmdrlque 3/8"NC X 1 3/4“[9

77700-00596

Ecrou hex. 1/4"NC, PQE

~ Ecrou hex. 3/8"NC, PQE )

Ecrou a bout évasé 1/4"NC, PQE

Rondelle de blocage 1/4", PQE

Rondelle de blocage 3/8", PQE

_ Rondelie plate 5/16", PQE

Recndelle plate 10.5mm, BOE




ASSEMBLY OF GR2704A KIT

140416
QTy DESCRIPTION PART #
1 Engagement lever 77700-04377
1 Drive shaft guard 7770004143
2 Bearing 1" 70060-02699
_______ 1 _ Driveline O7E series, 8" 77700-03433
1 Fixed lenght driveline, 36" 77700-03438
1 Output shaft g1" X 8 1/16"lg 77700-04149
1 Connection support ~ 77700-04138
4 UHMW guide ~ 77700-04140
1 Hardware bag 77700-04378
1 Instruction sheet - english
. Instruction sheet - french
1 Packing list

ASSEMBLE DE GR2704A

QTE DESCRIPTION # PIECE
1 Levier d'engagement 77700-04377
1 Garde d'entrainement 77700-04143
2 Palier a roulement 1" 70060-02699
1 Arbre a cardan série 07E, 8" 77700-03433
1 Arbre a cardan fixe, 36" 7770003438
1 Arbre de sortie 81" X 8 1/16"Ig 77700-04149
1 Support pour connexion 7?700~64138_
4 Guide en UHMW 77700-04140
1 Sac de quincaillerie 77700-04378
1 Feuille d'instruction anglaise
1 _Feuille d'instruction frangaise
1 Liste demballage




